Parts List

ITE | QTY [ ITEM# DESCRIPTION
1 1 [40100109 |UpperFrame-L-ZweiCor 05
2 1 [40100110 |UpperFrameR - ZweiCor 05
3 1 | 40100405 |Back Frame ZweiCor 05

4 1 40100601 |SeatFrame

5 1 | 40100602 |SeatFrame - SeatBack

6 1 | 40100723 |Back Tube Round LH

7 1 | 40100724 |Back Tube Round RH

8 1 40101281 |Autolock Back Bracket

9 1 40101282 |Autolock Back Bracket

10 1 [40101306 |HandlebarJogger Cab

1 1 [40101514 |LeftWing-Small-(Chariot)-(Grey)-With Hole
12 1 [40101515 |Right Wing-Small-(Chariot)-(Grey)-With Hole
13 1 [40101904 |Brake - Assembly-Z Cor

14 2 40102414 |Wheel Assembly Z Cor 05

15 1 140103047 |Suspension Assy-L Cor 05
16 1 140103048 |[Suspension Assy-L Cor 05
17 4 140202021 |Strap - Car SeatLoop

18 1 40202023 | Wrist Safety Strap w/ Grommet
19 1 [41100216 |Lower Frame Z Cor 05

20 1 [41100454 |FrontFrame -U

21 1 | 41100628 |SeatAnchor Tube

22 1 [41100808 |SupportHoop - ZweiCor 05
23 1 [41101701 |Suspension Tube Z Cor

24 | 2 | 41102124 |Cut-End Cap-1"SQ 0.058
25 2 [41102128 |CutSpacer-15mm

26 | 2 |50100406 |Stud Snap-5/8in

27 | 2 50100508 |Bolt1/4-20x11/2" TR

28 | 4 50100509 |Bolt-1/4-20 x1 1/2" HX

29 6 [50100510 |Bolt1/4-20x15/8" TR

30 6 (50100514 |Bolt1/4-20x1 3/4"HX

31 2 |50100518 |Bolt1/4-20x2" TR

32 | 2 50100522 |Bolt1/4-20x2 1/4" TR

33 | 6 50100550 |Bolt5/16-18x2 1/2" TR

34 [ 4 50100556 |Bolt1/4-20x2 3/4" HX

35 | 8 |50100614 |Washer1/4" SAE

36 | 6 50100616 |Washer5/16" SAE

37 | 6 50100705 |Nutlock 1/4"

38 250100706 |Nut-Flange 1/4"

39 | 20 50100708 |Nut-Jam 1/4"

40 6 (50100710 |NutLock5/16

41 1 [50101443 |Spacer-Nylon Sleeve 1/2"

42 2 [50103062 |Misc - Suspension Stop Rubber

W \
i

é caArrfiers nc

Title Part # Revision
Zwei Corsaire 05 10300212 | =
Supplier M aterial Supplier #
Graham

Local Shape # Jig # Units

mm (in)
Drawn By Date Predecessor's #
Graham  9/30/2004

1




